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4. Maximum Power Spectral Density

Test Report Number: BTF230531R00302

4.1 PSD
4.1.1 Test Result
TX Frequency Maximum PSD (dBm/3kHz) :
WitkD Type (MH2) ANT1 Limit Veredl
2402 -18.31 <=8 Pass
M SISO 2440 -17.98 <=8 Pass
2480 -17.96 <=8 Pass
2402 -20.62 <=8 Pass
2M SISO 2440 -20.24 <=8 Pass
2480 -20.32 <=8 Pass

Notel: Antenna Gain: Antl: -0.58dBi;

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 57 of 78

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




I
Test Report Number: BTF230531R00302

LAB
4.1.2 Test Graph
1M LCH_2402MHz_Antl NTNV
0 Ant: Ant1
CENT. 2402 MHz
Sgan: 998 kHz
RBW: 3 kHz
=10 1 VBW.: 10 kHz
Detector: Peak
1 TraceType: MAX Hold
AverageCount: 1
-20 4 SweepPoint: 1001
SweepTime: 105.27 ms
Sweep: Continue
AverageType: RMS
_30 -
I}Aazli%:z 014 MH!
- r4
—~ 40 -18.31 dBm
£
m
°
= -50 A
(0]
>
[
=1 60 -
_70 -
_80 -
_90 -
—— Trace
-100 T T T T T T T T T
2401.501 2402.499
Frequency (MHz)
IM_MCH_2440MHz_Antl NTNV
0 Ant: Ant1
CENT: 2440 MHz
Span: 995 kHz
RBW: 3 kHz
-10 VBW: 10 kHz
1 Detector: Peak
TraceType: MAX Hold
AverageCount: 1
-20 SweepPoint: 1001
SweepTime: 104.93 ms.
Sweep: Continue
AverageType: RMS
_30 -
Mazlﬁb 014 MH
—~ 40 S7%8dBm
£
m
°
~ -50 -
(]
>
[
— 60
_70 -
_80 -
_90 -
— Trace
-100 T T T T T T T T T
2439.503 2440.498
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 58 of 78

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230531R00302

LAB
1M _HCH_2480MHz_Antl NTNV
0 Ant: Ant1
CENT: 2480 MHz
Span: 996 kHz
RBW: 3 kHz
70 Betoctor. baai
etector ‘eal
1 TraceType: MAX Hold
AverageCount: 1
-20 4 SweepPoint: 1001
SweepTime: 105.07 ms
Sweep: Continue
AverageType: RMS
_30 -
I}AEZPE%ZO 014 MH.
- r4
— —40 -17.96 dBm
£
m
e
~ -50 4
(5]
>
(]
- 604
_70 -
_80 -
_90 -
— Trace
=100 T T T T T T T T T
2479.502 2480.498
Frequency (MHz)
2M_LCH 2402MHz_Antl NTNV
0 Ant: Ant1
CENT: 2402 MHz
Sgan: 1.775 MHz
RBW: 3 kHz
=10 VBW: 10 kHz
Detector: Peak
TraceType: MAX Hold
1 AverageCount: 1
-20 . SweepPoint: 1001
SweepTime: 187.2 ms
Sweep: Continue
AverageType: RMS
_30 -
I‘Y‘aZkl%:1 960 MH.
- ra
— 40+ -20.62 dBm
£
m
o
~ =50
(]
>
(]
— 60
_70 -
_80 -
_90 -
— Trace
-100 T T T T T T T T T
2401.113 2402.888
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 59 of 78

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



Test Report Number: BTF230531R00302

LAB
2M_MCH_2440MHz_Antl_NTNV
0 Ant: Ant1
CENT: 2440 MHz
Sgan: 1.77 MHz
W: 3 kHz
=10 1 VBW: 10 kHz
Detector: Peak
1 TraceType: MAX Hold
AverageCount: 1
-20 4 SweepPoint: 1001
SweepTime: 186.67 ms
Sweep: Continue
AverageType: RMS
-30 -
I}AEZKA%ZS 959 MH.
. z
. —40 -20.24 dBm
£
m
o
— =50 -1
[5]
>
(]
= 60 A
-70 4
_80 4
_90 -
— Trace
=100 T T T T T T
2439.115 2440.885
Frequency (MHz)
2M_HCH_2480MHz_Antl_NTNV
0 Ant: Ant1
CENT: 2480 MHz
Sgan: 1.773 MHz
RBW: 3 kHz
=10 VBW: 10 kHz
Detector: Peak
1 TraceType: MAX Hold
AverageCount: 1
-20 SweepPoint: 1001
SweepTime: 187 ms
Sweep: Continue
AverageType: RMS
_30 4
Y7o 060 M
. z
— —40 A -20.32 dBm
£
m
o
~ =50
(]
>
(]
— 60
_70 4
_80 <
_90 <
— Trace
-100 T T T T T T
2479.114 2480.887

Frequency (MHz)

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 60 of 78

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




B..

5. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230531R00302

5.1 Ref
5.1.1 Test Result
TX Frequency Level of Reference
Made Type (MH2) o (dBm)
2402 1 -2.36
1M SISO 2440 1 -1.95
2480 1
2402 1 -3.03
2M SISO 2440 1 -2.62
2480 1

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.
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Test Report Number: BTF230531R00302

5.2 CSE

5.2.1 Test Result

TX Frequency Level of Reference Limit :
Mode Type (MH2) ANT (dBm) (dBm) Verdict

2402 1 -1.94 -21.94 Pass
M SISO 2440 1 -1.94 -21.94 Pass
2480 1 -1.94 -21.94 Pass
2402 1 -2.62 -22.62 Pass
2M SISO 2440 1 -2.62 -22.62 Pass
2480 1 -2.62 -22.62 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6. Unwanted Emissions In Restricted Frequency Bands

6.1 RSE

6.1.1 Test Result

Test Report Number: BTF230531R00302

TX Frequenc Level of Unwanted Emissions (dBm) !
Mot Type (I\C}IHZ) . R Result | Limit veget
2402 1 Refer To Test Graph Pass
1M SISO 2440 1 Refer To Test Graph Pass
2480 1 Refer To Test Graph Pass
2402 1 Refer To Test Graph Pass
2M SISO 2440 1 Refer To Test Graph Pass
2480 1 Refer To Test Graph Pass
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6.1.2 Test Graph
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2 2373700 5911 -21.20 3849 Pass Peak 4 2373.700 ! -21.20 ! / AVG
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1 193576 5148 2120 3086 Pass Peak 7 193576 6064 4120 2002 Pass AVG
2 201968 -52.08 -21.20 3146 Pass Peak 8 201968 6059 4120 1996 Pass AVG
3 2097562 4891 2120 2830 Pass Peak 9 2097562 58.03 4120 1741 Pass AVG
4 222664 5235 2120 3173 Pass Peak 10 222664 6119 4120 2057 Pass AVG
5 22092 5194 2120 3132 Pass Peak 11 22992 6040 4120 1978 Pass AVG
6 23760.8 5059 -21.20 2997 Pass Peak 12 237608 5892 4120 1830 Pass AVG
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Frequency Level Limit  Margin Frequency Level Limit  Margin
No (MHz) (@Bm)  (dBm) (dB) Status Remark No (MHz) @Bm)  (dBm) (dB) Status Remark
1 2483760 -57.02 -21.20 3640 Pass Peak 3 2483.760 ! -21.20 ! / AVG
2 2485524 5751 -21.20 3688 Pass Peak 4 2485524 ! -21.20 ! / AVG
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Frequency Level Limit ~ Margin Frequency Level Limit  Margin
No (MHz) (@Bm)  (dBm) (dB) Status Remark No (MHz) (@Bm)  (dBm) (B) Status Remark
1 195048 51.09 -21.20 3047 Pass Peak 7 195048 5853 4120 1791 Pass AVG
2 203208 5145 -21.20 3083 Pass Peak 8 203208 5720 4120 1658 Pass AVG
3 210528 4870 2120 2808 Pass Peak 9 210528 57.08 4120 1646 Pass AVG
4 221296 5182 2120 3120 Pass Peak 10 221296 -59.74 4120 1912 Pass AVG
5 220744 5154 2120 3092 Pass Peak 11 220744 5873 4120 1811 Pass AVG
6 237216 49.92 -2120 2930 Pass Peak 12 237216 5724 4120 1662 Pass AVG
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Frequency Level Limit  Margin Frequency Level Limit  Margin
N (MHz) (@Bm)  (dBm) (dB) Status Remark No (MHz) @Bm)  (dBm) (dB) Status Remark
1 2318200 -59.78 -21.20 3916 Pass Peak 3 2318.200 ! -21.20 ! / AVG
2 2378800 -59.66 -21.20 39.04 Pass Peak 4 2378.800 ! -21.20 ! / AVG
2M_MCH_2440MHz_Antl _NTNV
10 ANT=1(SISO
TraceType=MAX Hold
SweepPoint=30001
04 SweepTime=60ms
Above 1GHz Peak
Detector=Peak
=10 RBW=1MHz
VBW=3MHz
Above 1GHz AVG
i e e i e e e ——— | Detector=RMS
RBW=1MHz
VBW=3MHz
E 30 1 DCCF=2.36
[an)]
h=)
= 40 | = ——e —_— e — - — _— -
: 5
2
9 50 A
_60 4
_70 -
— Peak
-80 - —— Limit Peak
— LimitAVG
G
-90 T T T T T T T T T
1000.0 25000.0
Frequency (MHz)
Frequency Level Limit ~ Margin Frequency Level Limit  Margin
No (MHz) (@Bm)  (dBm) (dB) Status Remark No (MHz) (@Bm)  (dBm) (B) Status Remark
1 188928 5186 2120 3124 Pass Peak 7 188928 5899 4120 1837 Pass AVG
2 201672 5199 -2120 3137 Pass Peak 8 201672 5911 4120 1849 Pass AVG
3 209736 4878 2120 2816 Pass Peak 9 209736 5652 4120 1590 Pass AVG
4 21728 5246 2120 3184 Pass Peak 10 221728 5948 4120 18.86 Pass AVG
5 2206566 5146 -21.20 3084 Pass Peak 11 220666 5882 4120 1820 Pass AVG
6 238712 5020 -21.20 2958 Pass Peak 12 238712 5757 4120 1695 Pass AVG
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Frequency Level Limit  Margin Frequency Level Limit  Margin
No (MHz) (@Bm)  (dBm) (dB) Status Remark No (MHz) (@Bm)  (dBm) (dB) Status Remark
1 180984 5358 -21.20 3296 Pass Peak 7 180984 6093 4120 2031 Pass AVG
2 18928.8 5137 -2120 3075 Pass Peak 8 189288 -59.02 4120 1840 Pass AVG
3 204152 4922 2120 2860 Pass Peak 9 204152 56.83 4120 1621 Pass AVG
4 211696 5152 2120 3090 Pass Peak 10 211696 -57.83 4120 17.21 Pass AVG
5 2236566 5191 2120 3129 Pass Peak 11 2236566 5957 4120 1895 Pass AVG
6 236032 4923 -21.20 2861 Pass Peak 12 236032 -57.73 4120 1711 Pass AVG
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No (MHz) (@Bm)  (dBm) (B) Status Remark No (MHz) (@Bm)  (dBm) (dB) Status Remark
1 2483508 -52.03 -21.20 3141 Pass Peak 3 2483.508 ! -21.20 ! / AVG
2 2484404 -56.98 -21.20 3636 Pass Peak 4 2484404 ! -21.20 ! / AVG
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7. Form731

7.1 Form731
7.1.1 Test Result

Test Report Number: BTF230531R00302

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0007

-1.68
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